
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
IN 

THE REPUBLIC OF INDIA 
 

FINAL REPORT 
VOLUME IV  FEASIBILITY STUDY FOR PROJECT CITIES 
 
VOLUME IV-2 FEASIBILITY STUDY FOR KANPUR CITY 

PART I SEWERAGE SCHEME 
 
 
 
 

 
JULY 2005 

 
 
 

 
 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 
CTI ENGINEERING INTERNATIONAL CO., LTD. 

No. 

GE 
JR 

05-038



 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
[...]
 Quiescent zone  
 Detention time 1.0 day 
 Depth 1.5 m 
 Sludge depth 0.3 m 
6.    Chlorine Mix Tank 
 Detention time 2 min 
7.    Chlorine Contact Tank 
 Detention time 30 min 
8.    Gasholder 
 Detention time 6.0 hr 
 Pressure 0.03 kg/sq.cm 

 
UASB Technology 
 
The development of the UASB reactor dates back from early 1970’s. Pre sedimentation, anaerobic 
wastewater treatment and final sedimentation including sludge stabilisation are essentially combined 
in one reactor making it most attractive high-rate wastewater treatment alternative. It produces high 
value by-products viz.  
 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-19 

Feed Inlet

Sludge Bed

Deflector
Beam

Biogas
CollectorBiogas

Settling Zone

Gas
Collector

Angle
Frame

Stubs

Gas Dome

Gas Pipe

Effluent Launder

Baffle Plate

Feed Inlet Pipe

Feed Inlet Box

 

A typical cross section of UASB Reactor 

• Treated wastewater usable for gardening purpose or for pisci-culture after a simple post 
treatment,  

• Methane enriched biogas having high calorific value is converted into a usable energy 
resource like heat energy, electricity etc., and  

• Mineralised excess sludge produced in UASB reactor for its usage as manure for 
agricultural purpose.  

 
UASB initially was developed for the anaerobic treatment of industrial wastewater with a moderate to 
high COD and BOD concentrations. The basic idea is flocculent or granular sludge developed in the 
reactor depending on the wastewater characteristics and operational parameters will tend to settle 
under gravity when applying moderate upward velocities in the reactor. In this way no separate 
sedimentation basin is necessary. Anaerobic bacteria are developed in the reactor and are kept in the 
biological reaction compartment for sufficient time. Organic compounds present in the wastewater are 
absorbed or adsorbed on the sludge particles in the reaction zone during its passage through the sludge 
bed. Organic compounds there after get anaerobically biodegraded converting it into methane-enriched 
biogas and a small part into the new bacterial mass. Biogas consists of methane CH4, carbon dioxide 
CO2, hydrogen H, hydrogen sulphide H2S and traces of ammonia NH3 and nitrogen N2. This biogas 
can be used as energy source and for this reason is collected in gas collectors.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
A gas, liquid and solids separator (GLSS) is provided below the gas collectors in order to provide an 
opportunity to the sludge particles to which biogas bubbles are attached to lose biogas and settle back 
into the reaction compartment. In between two gas collectors a settling zone is provided where 
virtually no gas bubbles are present in the liquid. The sludge particles carried with the wastewater flow 
are settled in the settling zone and slide down into the biological reaction zone. Wastewater enters the 
UASB reactor from the bottom and travels through the reactor in the upward direction. In order to 
ensure sufficient contact between the incoming wastewater and the anaerobic bacterial mass present in 
the reactor, the wastewater is fed uniformly all over the bottom of the reactor. Further mixing in the 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-20 

reaction zone is achieved by the production of the biogas travelling in the upward direction, settling 
velocity of the sludge particles and the density currents in the sludge mass. 
 
With proper seed material available at the time of start-up of the UASB reactor, the microbial 
population is developed within three months period. Proper care is taken while designing the UASB 
reactor to absorb estimated shock loads in terms of hydraulic and organic contents in the wastewater. 
The reactor is having the following zones: 
 

¾ Gas collection zone 
¾ Clarification zone 
¾ Sludge blanket zone 

 
Effluent from UASB reactor will not meet the discharge standards for BOD and TSS, hence, further 
treatment is required. Therefore, post treatment in the form of AL is provided to meet these standards. 
 
Aerated lagoons are generally provided in the form of simple earthen basins with inlet at one end and 
outlet at the other to enable the wastewater to flow through while aeration is usually provided by 
mechanical means to stabilise the organic matter. The major difference between activated sludge 
systems and aerated lagoons is that in the latter, settling tanks and sludge recirculation is absent. 
 
Aerated lagoons can be categorised into two types depending on how the microbial mass of solids in 
the system is handled. Aerated lagoons are those in which some solids may leave with the effluent 
stream and some settle down in the lagoon since aeration power input is just enough for oxygenation 
and not for keeping all solids in suspension. As the lower part of such lagoons may be anoxic and 
anaerobic while the upper layers are aerobic, the term facultative is used. 
 
Aerobic lagoons, on the other hand, are fully aerobic from top to bottom as the aeration power input is 
sufficiently high to keep all the solids in suspension besides meeting the oxygenation needs of the 
system. No settlement occurs in such lagoons and under equilibrium conditions the new (microbial) 
solids produced in the system equal the solids leaving the system. Thus, the solids concentration in the 
effluent is relatively high and some further treatment is generally provided after such lagoons. If the 
effluent is settled and the sludge recycled, the aerobic lagoon, in fact, becomes an activated sludge or 
extended aeration type lagoon. 
 
Facultative type aerated lagoons have been more commonly used the world over because of their 
simplicity in operation and minimum need of machinery. They are often referred to simply as ‘aerated 
lagoons’. Their original use came as a means of upgrading overloaded oxidation ponds in some 
countries without adding to the land requirement. In fact, much less land is required compared to 
oxidation ponds. 
 
Moreover, chlorination is carried out for disinfecting the wastewater to meet discharge guideline for 
faecal coliform as per the latest NRCD norms. Disinfection refers to the selective destruction of 
diseases-causing organisms. Diseases caused by waterborne bacteria include typhoid, cholera, 
paratyphoid, and bacillary dysentery; diseases caused by waterborne viruses include poliomyelitis and 
infectious hepatitis. At present, the most common method of disinfecting wastewater is by the addition 
of chlorine.  
 
The schematic flow diagram of this alternative is presented in the Figure 3.4. 
 
Alternative 4 : Aerated lagoon followed by Maturation Pond with Chlorination System 
 
Aerated lagoons are generally provided in the form of simple earthen basins with inlet at one end and 
outlet at the other to enable the wastewater to flow through while aeration is usually provided by 
mechanical means to stabilise the organic matter. The major difference between activated sludge 
systems and aerated lagoons is that in the latter, settling tanks and sludge recirculation is absent. 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-21 

Aerated lagoons can be categorised into two types depending on how the microbial mass of solids in 
the system is handled. Aerated lagoons are those in which some solids may leave with the effluent 
stream and some settle down in the lagoon since aeration power input is just enough for oxygenation 
and not for keeping all solids in suspension. As the lower part of such lagoons may be anoxic and 
anaerobic while the upper layers are aerobic, the term facultative is used. 
 
Aerobic lagoons, on the other hand, are fully aerobic from top to bottom as the aeration power input is 
sufficiently high to keep all the solids in suspension besides meeting the oxygenation needs of the 
system. No settlement occurs in such lagoons and under equilibrium conditions the new (microbial) 
solids produced in the system equal the solids leaving the system. Thus, the solids concentration in the 
effluent is relatively high and some further treatment is generally provided after such lagoons. If the 
effluent is settled and the sludge recycled, the aerobic lagoon, in fact, becomes an activated sludge or 
extended aeration type lagoon. 
 
Facultative type aerated lagoons have been more commonly used the world over because of their 
simplicity in operation and minimum need of machinery. They are often referred to simply as ‘aerated 
lagoons’. Their original use came as a means of upgrading overloaded oxidation ponds in some 
countries without adding to the land requirement. In fact, much less land is required compared to 
oxidation ponds. 
 
A maturation pond is shallow earthen pond, which is provided for polishing of effluent from aerated 
lagoons. This is an aerobic pond as the depth of this pond is restricted to 1.2 m. In maturation pond, 
BOD and suspended solids are further reduced, aerobically, to meet the wastewater discharge 
standards. Table 3.8 contains the design parameter for this alternative. 
 

Table 3.8  Design Parameters for AL Followed by Maturation Pond with Chlorination 
 

Sr. Parameters Value Unit 

1.    Inlet Chamber 
 Hydraulic retention time (minimum) 30 sec 
2.    Fine Screen Channel 
 Clear opening through screen 6 mm 
 Minimum approach velocity at average flow 0.3 m/sec 
 Minimum velocity through screen at peak flow 0.6 m/sec 
 Maximum velocity through screen at peak flow 1.2 m/sec 
3.    Grit Chamber 
 Particle size 0.15 mm 
 Specific gravity of grit at 20o C 2.65  
 Efficiency 75 % 
4.    Aerated lagoon 
 Temperature 20 oC 
 HRT 6 days 
 D/UL 1.0  
 Minimum power required 0.75 W/cum 
 Detention time in settling zone 12.86 hours 
5.    Maturation Pond 
 Detention time 2.0 days 
6.    Chlorine Mixing Tank 
 Detention time 2 mins 
7.    Chlorine Contact Tank 
 Detention time 30 mins 

 
The schematic flow diagram of this Alternative is presented in the Figure 3.5.  
 
Evaluation of Treatment Scheme Alternatives 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-22 

 
As discussed, four treatment alternatives have been considered for the proposed 100 mld capacity, in 
phase I, sewage treatment plant at Panka. The cost comparison for the treatment alternatives is 
presented in Table 3.9. 
 
For augmentations of STP at 130 mld capacity STP at Jajmau, augmentation is proposed with the same 
sewage treatment scheme already existing for the plant. 

 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-23 

Table 3.9  Cost Comparison of Treatment Alternatives for STP at Panka 
 

Sr. Units 

Alternative 1 : 
Waste 

Stabilisation 
Ponds 

Alternative 2 : 
Activated Sludge 

Process + 
Chlorination 

Alternative 3 : 
UASB + Aerated 

lagoon + 
Chlorination 

Alternative 4 : 
Aerated lagoon + 
Maturation Pond 

+ Chlorination 
I Qualitative Factors     
a. Location of land At Panka village 

in Kanpur 
At Panka village 

in Kanpur 
At Panka village 

in Kanpur 
At Panka village 

in Kanpur 
b. Is land available at existing site? No Yes Yes No 
c. Ease of Operation Comparatively 

easy 
Moderate Moderate Moderate 

d. Possibility of Biogas 
Production? 

No Yes Yes No 

e. Possibility of Sludge 
Production? 

No Yes Yes No 

f. Treated Sewage Characteristics: 
• BOD, mg/l  
• TSS, mg/l 
• Faecal coliform, 

MPN/100ml 

 
 

<30 
<50 

<10,000 

 
 

<30 
<50 

<10,000 

 
 

<30 
<50 

<10,000 

 
 

<30 
<50 

<10,000 
g. Likely problem areas 

• Odour 
• Seasonal variability  
• Ground water pollution  
• Mosquito nuisance potential 

 
High 

Maximum 
High 
High 

 
Moderate 
Minimum 
Minimum 
Moderate 

 
Localized 
Minimum 
Moderate 
Minimal 

 
High 

Maximum 
High 
High 

h. Potential for meeting  
WHO Bacteriological  
guidelines for irrigation 

Suitable for 
unrestricted 
irrigation 

Suitable for 
unrestricted 
irrigation 

Suitable for 
unrestricted 
irrigation 

Suitable for 
unrestricted 
irrigation 

II Quantitative Factors     
A. Cost (Rs.)     
1. Capital Cost      

 Civil cost 384,721,919 268,795,688 235,032,725 170,143,408
 Mechanical cost 7,314,000 73,383,763 27,764,505 58,944,000
 Electrical & Instrumentation  

cost 6,680,496 44,081,060 33,650,403 32,974,220

 Total Civil, E & M Cost 398,716,415 386,260,511 296,447,633 262,061,628
2. STP Utilities 16,790,000 15,765,000 14,580,000 15,340,000
3. Total Capital Cost (Rs.) 415,506,415 402,025,511 311,027,633 277,401,628
B. Land Requirement  
 Area required for 100 mld,  

ha 
 

101.21 
 

20.24 
  

16.15  
 

55.87 
 Land Cost (Rs.) (@Rs.  

100,000 per Ha) 101,214,575 20,242,915 16,150,000 55,870,445

C. O & M Cost per annum  
 Total O & M Cost 6,025,440 40,765,247 16,158,607 32,172,180
   

D. Summary Cost Analysis  
 Total Capital Cost including  

Land Cost 516,720,990 452,268,426 361,027,633 333,272,073

 O & M Cost per year 6,025,440 40,765,247 16,158,607 32,172,180
 Resource Recovery* 0 6,500,000 6,200,000 0
 Capitalized Cost (1) 609,346,771 979,009,257 514,115,831 827,837,335
 Ranking II IV I III 
 Capitalized Cost (2) 562,550,966 712,892,619 436,773,590 577,976,232

 Ranking II IV I III 
Note :  
+ Source : Finance & Revenue Dept., Govt. of Uttar Pradesh 
(1) : Capitalised Cost calculated for 30 years at interest rate of 5% 
(2) : Capitalised Cost calculated for 15 years at interest rate of 10% 
: Cost recovered through Resource Recovery is not considered while working out the Capitalised Cost. 

 



Final Report on Water Quality Management Plan for Ganga River
Volume IV-2, Feasibility Study for Kanpur City, Part I, Sewerage Scheme

 

3-24 

(1) Discussion on the Treatment Options 
 
Each treatment alternative has some positive and some negative aspects to it. These are discussed 
below with reference to certain key factors. 
 
Process Performance  
 
The treatment schemes proposed under the four alternatives are suitable and technically viable to meet 
NRCD guidelines for treated sewage discharge. All the treatment schemes are time tested proven 
treatment schemes. 
 
Inference 
 
All four-treatment processes satisfy the Process Performance criteria as these will meet the discharge 
standards as stipulated by NRCD for land irrigation as well as for river discharge. 
 
Seasonal Variability 
 
As regards coliform removal, the performance of the ponds considered in the Alternatives nos. 1 & 4 
will be reduced substantially in the winter months due to low temperatures. While in summer months, 
coliform removal will improve but effluent BOD will increase owing to algae in the effluent. This 
effect will not be so pronounced in the alternative of UASB followed by Aerated Lagoon owing to the 
dampening effect of the UASB. The third alternative will be least affected by seasonal variations. 
 
Inference 
 
The third alternative namely, UASB followed by Aerated Lagoon with chlorination, is the most 
suitable treatment process from the Seasonal Variability aspect as it is least affected by the temperature 
variations. 
 
Environmental Impact 
 
Ground Water 
 
There is a possibility of ground water contamination in case of first and fourth alternatives due to 
seepage from the holding area of the ponds although as a precaution all the ponds are proposed to be 
lined at considerable cost. This possibility is minimum in case of Alternative no. 2 as well as 
Alternative no. 3. Since, the aerated lagoon has the least detention time and therefore, least contact 
surface with the soil. The aerated lagoon will also be lined  
 
Mosquito 
 
Mosquito breeding in the pond is generally caused due to weed growth and marginal vegetation in 